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TEST REPORT

No. : SHIN161103933CCM
Date: Nov. 28, 2017
Page: 1of 5

SHOUGUANG FUSHIWOOD CO., LTD.
NO.2389, FUSHI STREET, LUOCHENG DISTRICT, SHOUGUANG CITY, SHANDONG PROVINCE

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : FILM FACED PLYWOOD

Sample Number : SHIN161103933CCM

Test Required . Please see the next page(s)

Test Standard . Please see the next page(s)

Product specification o 1220%2440"18MM

Buyer

Manufacturer : SHOUGUANG FUSHI WOOD CO., LTD.
Material and Mark :  Hardwood

Date of Receipt ;. Nov. 09, 2017

Test Period ;. Nov. 09, 2017 to Nov. 28, 2017

Test result(s) . For further details, please refer to the following page(s)

serrrsss T ha continued********

Signed for SGS-CSTC Standards
Technical Services (Shanghai) Co., Ltd.

[ ng/

Erin Huang
Authorized signatory
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TEST REPORT

No. : SHIN161103933CCM
Date: Nov. 28, 2017
Page: 20of 5
Lab condition:(20 +2)°C (65 - 5)RH%
Test result:
1. Bonding strength
Test Bonding strength (MPa) Client's
es
b Test method Test layer Individual Average Requirement Conclusion
item
value value (MPa)
With reference First layer 1.04
to GB/T 17656- | Third layer 0.73
Bonding 2008, Fifth layer 0.49
0.73 20.70 Pass
strength | GB/T 17657- Seventh
0.53
1999 layer
Section 4.15 Ninth Layer 0.88
Sample nominal dimension:100mmx=25mmx18mm, 30pcs (6pcs for each layers) ;
Sample type: Type [;
Test condition:
Remark
Immersion for 4h in boiling water, then drying in ventilated drying oven for 20h at 63°C, then
immersion in boiling water for 4h, followed cooling at room temperature for 10min
Test speed: 2Zmm/min.

wwwsssns To ha continued********
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TEST REPORT

No. : SHIN161103933CCM
Date: Nov. 28, 2017
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2. Bending strength

Bending strength (MPa)
o Requirement )
Direction NO. Test method Individual Average (MPa) Conclusion
a
value value
1 43.8
Transverse 2 44.0 434 230 Pass
GB/T 17656-2008
3 423
GB/T 17657-1999
1 . 449
Section 4.9
Longitudinal 2 416 454 240 Pass
3 49.6

Sample nominal dimension: 410mmx=75mm=18mm, Bpcs (3pcs for each direction)
Remark Test span: 360mm

Test speed: Smm/min

3. Modulus of elasticity

Modulus of elasticity
o (MPa) Requirement .
Direction NO. Test method _ Conclusion
Individual Average (MPa)
value value
1 4700
Transverse 2 4830 4960 24000 Pass
GBIT 17656-2008
3 4290
GB/T 17657-1999
1 5870
Section 4.9
Longitudinal 2 4750 5300 =5000 Pass
3 5290
Sample nominal dimension: 410mm=75mmx=18mm, Bpcs (3pcs for each direction)
Remark Test span: 360mm

Test speed: Smm/min
ke TO be continued**tttt**
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TEST REPORT

No. : SHIN161103933CCM
Date: Nov. 28, 2017
Page: 4of 5
4. Dipping and peeling test
peeling length
Test item Test method Requirement (mm) Conclusion
(mm)
0 The cumulative length of each
o GBI/T 17656-2008 0 side between the laminate
Dipping and
GB/T 17657-1999 veneer of impregnated paper Pass
peeling test .
Section 4.17 0 and the plywood surface should
be in no more than 25mm.
Sample nominal dimension: 75Smmx=75mmx=18mm, 3pcs;
Sample type: Type I;
Remark Test condition: Immersion for 4h in boiling water, then drying in ventilated drying oven for
20h, then immersion in boiling water for 4h, followed drying in ventilated drying oven for
3h.

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
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TEST REPORT
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Sample photos:

' thnm. A

Bonding strength Bending strength/ Modulus of elasticity

Dipping and peeling test
e End of reporl e
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CEO General Manger Sales Director
ceo@fushiwood.com boss@fushiwood.com lucyhu@fushiwood.com

Engineer QC Manager Logistics Manager
engineer@fushiwood.com fushigc@fushiwood.com fushilogistic@fushiwood.com



